Repair Parts

20

o /[0 STIEEL

INDUSTRIES

( OWNERS MANUAL ?

(

ITEM | PART NO DESCRIPTION QTY | ITEM | PART NO DESCRIPTION QTy
1 311161 |POLY BODY 1 13 401091 |FRONT SUPPORT 1
2 411061 |UNDERCARRIAGE 1 14 6000463 |SPACER, 1" X 3.125" 1
3 300001 |AXLE 3/4" X 32.375" 1 15 300084 |HAIRPIN COTTER, 2-5/16" 3
4 300076 |1" SAE WASHER 4 16 6000533 |HITCH PIN 1
5 6000105 |SPACER, 3/4" x 1.25" 2 17 3000528 |5/16-18 x 1-1/2" HEXBOLT 12
6 3000166 |WHEEL, 156.00 X 3/4" 2 18 6000419 |5/16-18 FLANGE LOCK NUT 12
7 401111 |LATCH POST 1 19 501012 |DRAWBAR ASSEMBLY (INCL. 7-12) 1
8 401121 |BRACKET, HITCH 1 20 6000779 |OWNERS MANUAL 1
9 300131 |SPRING, LATCH 1 21 6000673 |HARDWARE BOLT BAG 1
10 300052 |HEXBOLT, 3/8-16 X 3/4" 1 22 300111 |DECAL, OSl 1
11 300053 |HEXBOLT, 3/8-16 X 4" 1 23 6000809 |KIT, 3/4" BUSHING (set of 4) 1
12 300061 |HEXNUT, 3/8-16 C-LOCK 2

REPLACEMENT PARTS ORDERING

8 OHIO STEEL INDUSTRIES 1-800-652-2321




